

## Appendix 1 (as supplied by the authors): The Local Opinion Leader Statement

-date-

Dr. xxxx

FAX:

Dear Dr. xxxx,

Based on the attached coronary angiogram, your patient (insert pt name) has **coronary artery disease** and therefore has more than a 30% 10-year risk of a cardiovascular event. As you know, patients like this derive significant benefit from many medications (assuming they don't have contraindications).

- **Statins** consistently reduce mortality (by 25% to 30%) and morbidity, including the need for revascularization, in patients with **any degree** of coronary artery disease or **any degree** of dyslipidemia. **Optimal benefit from statin therapy is achieved if the LDL can be lowered to below 2.0 mmol/L in patients with coronary artery disease.**
- **ACE inhibitors** reduce mortality by 25% in patients with heart failure and/or coronary artery disease.
- **Antiplatelet agents** (such as aspirin) reduce myocardial infarcts and strokes by 23% in patients with coronary disease.
- **Beta-blockers** reduce mortality by 25% in myocardial infarct survivors, and should be used for treatment of angina or hypertension in patients with coronary disease.
- **Smoking cessation** in smokers with coronary disease reduces their MI risk by 50% within 2 years. Even a single recommendation by a physician can increase quitting rates by 2%.

Therefore, we recommend the following approach for patients with coronary artery disease like (insert pt name) :

1. A fasting lipid profile (if not done in the last year) and **starting a statin** of your choice (for example: simvastatin 20 mg daily increasing to 80 mg daily if necessary, pravastatin 10 mg daily increasing to 40 mg daily if necessary, atorvastatin 10 mg daily increasing to 80 mg daily if necessary, or fluvastatin 20 mg daily increasing to 80 mg daily if necessary). Statins are contraindicated in patients with prior intolerance or allergy, cirrhosis, elevated ALT or AST, inflammatory muscle disease, women who are trying to get pregnant, and should be used with caution if creatinine exceeds 200 umol/L.
2. **Follow-up tests in 6 weeks**, including a repeat fasting lipid profile, CK, and liver function tests (ALT or AST).
3. **For patients on a statin, the dose should be titrated up every 6 weeks (if necessary) to achieve an LDL level below 2.0 mmol/L.** CK and liver function tests (ALT or AST) should be monitored 6 weeks after dosage changes and intermittently in patients on stable dose.
4. In smokers, we strongly **advise smoking cessation** (including the use of nicotine replacement products or Zyban in selected cases).
5. In those without contraindications, we advise **ACE inhibitors** and **aspirin**. Patients started on ACE inhibitors should have their electrolytes and creatinine monitored within 1-2 weeks and intermittently thereafter.
6. In those with prior MI or angina symptoms and without contraindications, we recommend **beta-blockers**.

These recommendations reflect our current practice, and are based on recently published studies and guidelines. If you have any questions or concerns, or would like any of the literature supporting these recommendations, please contact us through our knowledge translation assistant, Miriam Fradette (phone: 492-9589; fax: 492-6059).

In addition, for those interested in CME credits, you may collect 2 MAINPRO M2 credits from the College of Family Physicians of Canada by initialing a copy of this page and keeping it in your CME records.

Yours sincerely,

NAMES AND SIGNATURES OF LOCAL OPINION LEADERS INSERTED HERE

Please note that none of the physicians listed above have received personal financial remuneration for creating this summary of the evidence.